
I I I 

I I 

85 ~ I ! -\i. • 
86 -~ I 84 
87-~ ~ 
88~~ Y--- 83 

89-~ ~ 
I )'~ 82 

90 ,-_o I 

91 al----' I 

I 
I 

Gl------ 92 ! 

94 

l 

101 

95 

100 

102 

97 

~~ 76------
-------------

8 

54 

83 



Mowox EM_4640_PX-Li (DYM192115) parts_list customer.xlsx version 1

in sketch part number
other number of 

same part
part description Qty

1 A26800601701 26800601701 hexagon bolt 4
2 A26800800202 26800800202 spring washer 1
3 A26800700201 26800700201 big washer 1
4 2105200182A 26300349901 blade 1
5 2105100025A 25296000101 blade support 1
6 A26800105402 26800105402 self-tapping screw 8
7 21041003320001A 25318100101 Front decorative cover 1
8 21041008060005A - Head decoration block 1
9 21011001740103N 25319100301 wheel cover 2

10 A26800502801 26800502801 M8 hexagon flange locking nut 8
11 2101300065A - augular bearing 8
12 21011002600001A 25400204001 wheel assembly 2
13 21011001460001A 25287100101 dustproof wheel cover 2
14 A26800706202 26800706202 wave washer 4
15 A26800611901 26800611901 hexagon flange bolt 4
16 21011001683201A 25315800102 Axle lower seat 2
17 2101500159A 26300290101 front wheel axle assembly 1
18 21011001693201A 25315900102 Axle upperr seat 2
19 A26800500501 26800500501 M6 hexagon locking nut 8
20 21011004310001A - Axle press seat 4
21 A26800201901 26800201901 tooth screw 6
22 2106200128A 26300124401 axle fixed ring 2
23 3032306001 A26800502401 M6 all metal hexagon flange locking nut 12
24 21011001750103N 25319200301 wheel cover 2
25 21011002610001A 25400204101 wheel assembly 2
26 21011001000001A 25233400101 dustproof wheel cover 2
27 2106200726A 26300290201 connection rod 1
28 2109800033D 26801103904 Link tension spring 1
29 21033001130001A - deck assembly 1
30 2106200728A 26300290601 height adjusting board 1
31 2101500160A 26300290301 rear axle assembly 1
32 A26800201901 26800201901 M6*12 tooth screw 2
33 A26800203001A 26800203001 M6*14 screw 2
34 2101200074A - handle assembly 1
35 21021000010001A 25500103201 handle sheath 1
36 2103300032A - square washer 3
37 21041008030001A - Motor holder 1
38 A26800601101 26800601101 M8*35 hexagon bolt 4
39 2050100252B - DC motor 1
40 2108900158B - Brushless controller 1
41 2109200040A 26300143601 compression plate 3
42 21031002750001A - Belt stop 1
43 2109200005A - Limit pressure plate 1
44 2106900003A - key switch 1
45 23061000420103A - key 1
46 21041008010001A - Power head lower shell 1
47 21041008020001A - Battery compartment 1
48 21041008000001A - Power head upper shell 1
49 21041008040202A - Transparent window 1
50 21041007984069A - The battery pack cover pad printing 1
51 21041007990103A - Power head mask 1
52 2103100152A - pack cover press board 2
53 2103800014A - Battery compartment spring 1
54 A26800100302 26800100302A ST5*16 self-tapping screw 15
55 20741000010001A 25330100101 Battery male socket 1
56 2104800008A - Cover tension spring 2
57 A26800100501 26800100501 ST5*16 self-tapping screw 27

1/2



Mowox EM_4640_PX-Li (DYM192115) parts_list customer.xlsx version 1

58 A26800700502 26800700502 flat washer 2
59 2108900159B - Battery terminal welding wire 1
60 A26800101701 26800101701 ST5*16 self-tapping screw 2
61 21032003570001A - Right handlebar bracket 1
62 21032003560001A - Left handlebar bracket 1
63 2106300235A - Lower handlebar screw 2
64 A26800500801 26800500801 M6 hexagon locking nut 2
65 3082306003 - Elastic cylindrical pin 2
66 21041007290002A - locking handle  bolt 2
67 2109800200A - Lower handlebar spring 2
68 2106300166A - Shaft sleeve 2
69 2106300165A - Pin 2
70 21062011420001A - lower handle 2
71 21061000013201A 25261100102A cable clamp 1
72 A26800502301A 26800502301 hexagon nut 2
73 21063002560001A - upper handle 1
74 21061000020001B 25236500501 lower handle knob 2
75 21061000113201A 25100108505 Curved gasket 2
76 21041007010001A - Tie rod limit block 1
77 A26800600401 26800600401 Flat bolt 2
78 21062010630104A - Start rod 1
79 2106600003A 25600101702 handlebar sheath 1
80 2108900154A - Handrail control line 1
81 2281100002B - pressing plate 2
82 21061006850001A - upper cover of switch box 1
83 21061006860001A - lower cover of switch box 1
84 21061003770002A - Switch button 1
85 2106300261A - Start cable 1
86 2109800012A - spring 1
87 2109800013A - spring 1
88 2106100607A - Switch knob 1
89 2104100031A - Switch push block 1
90 21061001113201N 25239100202 Curved gasket 2
91 A26800103701 26800103701 ST5*16 self-tapping screw 2
92 21061002790001B 25370000102 mulching kit  1
93 21071001180001A - grass catcher handle 1
94 21071001080103A - level indicator 1
95 21071000720001A - grass catcher cover 1
96 21031002760001A - rear cover 1
97 2109800156A 26801134101 left torsional spring 1
98 2107200043B 26300195901 grass catcher bracket 1
99 2107300013A - long rod 1

100 2109800157A 26801134201 right torsional spring 1
101 21077000462133A - grass catcher 1
102 A26800103202 26800103202 ST5*16 self-tapping screw 2
103 2106100003A 25100119902 Silencer 2
104 A26800606401 26800606401 M6*12 hexagon flange bolt 4
105 3011301004 - ST5*16 self-tapping screw 1
106 2106200053N 26200101901 side discharge locating shaft 1
107 2109800066D 26801113004 side discharge flap torsion spring 1
108 2106200554C 26300218303 Side discharge cover fixed plate 1
109 A26800800402 26800800402 spring washer 2
110 A26800201501 26800201501 M6*12 tooth screw 2
111 21041007580001A - side discharge protecting cover 1

2/2




